REGIONAL WATER SUPPLY& WASTEWATER STUDY
FOR THE

)5-483-085F Pt 1

CITY OF WESLACO, TEXAS

PART 1 - WATER

NECEIVE ~

_ My
I v
i {

- MAR 7 1997 IJ

a

7
_—

[l uapisitimnied

U e e
REZICHAL PLANNING
& FROJECTS

FINAL REPORT

February 1997

Sigler, Winston, Greenwood & Associates, Inc.
Consulting Engineers
1604 E. Hwy. 83
Weslaco, Texas




3

o e 4 000129
”&L Modification of Rate

8. At present the District’s flat rate assessments to

irry ’ which is the annual assessment made on irrigable land
in the District’s boundaries regardless of value or use, is $6.52
per acre; its water delivery charge (DC), the charge for a single
irrigation of an acre is $6.20. These are fixed not more than
annually, barring emergencies. As either or both of these
[...]
080 |0L'C (0C0E o¥'0 |060 {0%'8) 00') (02’9 |06'68 (0L'C |09'G |06¢cE ‘qad

Qv (0L [O¥'SSL |00 (0L°L (059L (000 (06'L [O¥¥S |09 |OL'V |088L |02C (008 |OFLil ‘uer
Aeq | Req Aeqg [ Req Aeq | Aeq Aeq | Aeg Reqg | Req Reg [ Aeg

UIIN | 'xeN | jejol | CWIIN | XelN | jejol | Wiy | Xel ] Jejol | Ul CxelN | [ejol | "WIIN | CXB | Jejol | U | 'XBN | jejol Yiuow
§661 ¥661 £66) 661 1661 0661

02B[SIM JO Q1D

SMO|H lajemalsep
e 9qel




Engineers recommend using a 15-year planning period (1995 through 2010). Moreover, at this time.
land use projections beyond year 2010 are not available and therefore, it is not feasible to estimate
the growth pattem and suggest improvements beyond 2010. The year 2010 TWDB 1996 Water Plan
Most Likely Series population projection for the City of Weslaco is 36,241 persons. Based on the
1995 In-City population estimate of 25,460 persons, a resultant 42% population growth would be
anticipated over the planning period.

3. EDAP Project Background

A Phase I Facility Plan and an Environmental Assessment Report were submitted to TWDB under
the Economically Distressed Areas Program. Colonias (rural subdivisions) located in the Southwest
and Southeast areas of the City were identified, and wastewater collection and treatment systems
proposed under this project. The following is a brief summary of the recommendations presented in
the EDAP report.

It was recommended that a 2.5 MGD Wastewater Treatment Plant be constructed in the Southwest
area of the City. This treatment plant will serve flows from Southeast and Southwest colonias. Also,
it was recommended to divert 1,900 acres of In-City flows to the proposed 2.5 MGD treatment
plant. It was estimated that about 1.6 MGD (flow from full build-out of the diverted areas) will be
diverted to the proposed plant. The diversion will be achieved at the existing Lift Stations # 3 and
# 5 by reversing the pressure mains and connecting to the proposed South side lines. Figure 2.2
shows the areas that will be diverted.

Recently the City awarded Engineering Services Contract to Rust Lichliter Jameson Consulting
Engineers (RUST) of Houston, TX. Currently, the design of the new plant and collection system is
in progress. It is expected that the design will be complete by mid 1997 and the new plant, along with
the collection system improvements, will be in operation by June 1998,

In January 1997, due to the budgetary constraints, the City proposed to reduce the EDAP-proposed
2.5 MGD plant to 1.25 MGD. Also, the sizes of some of the EDAP-proposed collector lines, lift
stations, and pressure mains were reduced. The design is currently being modified by RUST and it
is expected that the design and construction schedule remain the same as shown above.

4. Per Capita Wastewater Generation

In order to be consistent with the water use evaluation, City wastewater treatment plant records were
obtained for the period January 1990 through December 1995 to determine a basis for establishing
a design wastewater flow rate for the City and surrounding areas. Table 2.2 summarizes monthly
self-reporting data for the period of record. Due to the malfunctioning of the flow meter at the
headworks of the wastewater plant, accurate flow data was not available for the years 1994 and 1995.
Moreover, flow data reported for some of the months during 1992 and 1993 were also found to be
inaccurate. Therefore, an average wastewater flow rate for this period January 1990 through 1995
could not be determined. However, the EDAP report estimated 85 gpcd (residential) of the in-city

COPROJECTS WWSTUDY REPORT CHAP [FR2 2-4 Nardh 1. 1997



C.

o L I o g d e e e £ ] d

| il HJM

JFrofect IStudy Area

N

- — . — T — o —

;

/
//

:
-

§
3
--._._-:“—-._--_5.‘

City Limi

e

Project Study Area

8lAQ

Ingusirisl
Watismprer
Trantmant
Fignt

Munioipat
Wastewalsr
Traaiment

Piant

=
| Exchded

e,

- -

——

/-

;

I

Project Study Area

fm -

:
mmm e § —ORFT SN0 AR

)

s 24 et ——— - o — - —  ———— " —— - — —

J

i
- T = d——— - " — t—

i
i
i

PROPR L.|S.
COLON
PROP. SEWAGE TREATMENT / 5UB~—A;‘1
% PLANT {ITE ;
W
f - 5
E3 A s ol
N ] 3
i o woa  rovn
j [
City of Weslaco FIGURE 2.2 Drawn By
Economicafly Distressed Areas Program
Sligler, Winston, Phase | Facility Engingering Plan DIVERSION AREAS Date.
Greenwood, & Assoc,, Inc. and Environmental Assessment TO THE SQUTH PLANT




flows (from October 1990 to September 1991) This figure will be used for estimating the
wastewater generation (residential) for the City of Weslaco A system-wide wastewater flow
generation 1s assumed to be in the range of 65 to 70 percent of the system-wide water demand. Thus,
considering 150 gpcd of average water demand (as shown in Part 1 - Water), the system-wide
wastewater generation will be in the range of 97 to 105 gped. For the treatment plant capacity
evaluation, about 100 gpcd of system-wide wastewater generation will be used.

5. Collection System

The City’s collection system consists of gravity lines of sizes from 6 inches to 27 inches in diameter,
30 lift stations, and pressure mains of various sizes. Data from various sources was gathered and
compiled, to the best possible extent, and a system map prepared for the report. However, there
might be still some lines on which no information is available at this time. Some of the lines were
either field verified or gathered from the City’s utilities department. Table 2.3 is a list of the existing
lift stations. (We could gather details on flows, pumps, etc. on only a few lift stations at this point.
Presently, different sources are being consulted to gather and compile information on remaining lift
stations. Table 2.3 needs to be updated as and when the information becomes available.)

The relatively flat topography of the Weslaco area, coupled with a development pattern which
includes several isolated outlying developed areas, has resulted in a collection system which includes
numerous lift stations and force mains, as well as probable periodic surcharging of gravity sewers.
30 lift stations are now included in the Weslaco collection system, with one more proposed or under
construction. Over the years, these lift stations have undergone modifications and rehabilitation due
to changing capacity requirements or to address deterioration of facilities. At present, a majority of
the existing lift stations need rehabilitation due to deterioration of buildings, pumps, and other
accessories.

Additional lift stations and force mains have recently been added to the City’s collection system, in
order to allow extension of service to the colonias (under EDAP project). It is anticipated that similar
future extensions of the City’s wastewater area will result in even more lift stations and long force
mains ultimately being added to the Weslaco system.

The presence of large numbers of lift stations in the collection system may serve to provide some
attenuation of peak flow rates within the coliection system. This effect, coupled with relatively low
inflow as a result of limited average annual rainfall, may result in a reduced ratio of peak flow to
average daily flow rates at the wastewater treatment plant, as compared to what would normalty be
expected for a facility with a service area of comparable size.

An Infiltration/Inflow (IT) was performed in 1981 by Garcia and Wright Consulting Engineers of San
Antonio, Texas. The report concluded that there was no excessive infiltration/inflow in the sanitary
sewer system. It is assumed, at this point, that the conclusion made in 1981 is still valid and therefore
no further evaluation is performed to check the infiltration/inflow of the sanitary sewer system of the
City of Weslaco.

rJ

whn

CoPROJECTS W STUDY REPORT CHAPTERZ Mardh 11,1997



Zam LAUIShSyspIds\ipnismm sjoaloldy:o

"B|qelleAR S8LLOA] UOIBLLIOUI 9} USUMm pue se pajepdn aq o) spaau aiqe} siyl juiod SIY) Je s|qe(ieA. Jou S| SUONRIS IS1 843 ||B U0 LUOHBULIOJUI Pajiejag

lspiog 9 s uigi

09 | 0P

Q0ee

0¥9

05's9

o519

{desp) 91X BX.81

100U9S PiBaH Japioald

o
62

0605 | 06ES

Q605

06875

[4 0g'i9 0SS

or'6p

dasp gl 'ep 9

NGWPUBMILENW

8

Nieg iajell 2 SlOI

LZ

62N T SI0l

9

WIog 18U

S

sua%olg

fe

Zaes | CE8s

Z8'es

e'ss

e'es

cg'es

desp /L BP9

('pans eue|q) 1S sojues so07 3Q

el

€8 ‘AMMH g saqleg ARUS

o~
.

000 | 00ES

0005

00es

0.0]2]

co'eb

deap |z BP9

ISIOW 8JIY Wied ¥ ME allIN

o

AslleA usppiH 8 'x1 'S

&

uo|sInpgng sefad

(2]

2T P2 NGBIW

feo]

B34S UIBL T MP AW

™~

A BIS3Ig /S € 3l

©

80NPC.d SNUBWIW

n

$$9MA 9 3N

<

3]IGON B PHOAA aInsia

[35]

uaydalg 20f § MAC

o~
piy

0518 | O5v9

Z 00'tL 00'e9

oo'es

{dsep) 21X 9X¥L

(s7ouele] 3) 1S u=IN

—
-

or'L9

o'9s

(dsop) L IXLXPT

SOlullj) ‘g SOYLI0 ]

o

BMO| '@ BZR|4

(o))

N Ol 8l

JUB|d Jamag Jo yoeg

18 Uouue?) 124

1995

gl'es

(daap) £2XLX1T

1S 9bpug S

€6 'MH 2 uobaio

< oLes 0Cc'e9

9C9s

(daap) ZZX.LX.12

sURS R EINL

oiepejsoby 3 sexa

ezIes) B Jsi4

—| N[O FIWD| O]~ o

(Wdo)
ALIDYdAYD
sdWnd

440
cH

NO
%

440 NO
A 14

440
L#

NO
L #

ONViS

{1334)
13 3did

{1334)
13 3did

Ag
"y3d0

ONIOVLS dWNd

SdNd 40 "ON

‘HIOSIQ| MOTANI

{1334
“13 "ANI
TIEIMM

3zis
T3M 13M

NOILYJOT

SNOILYLS L1417 40 AYOLN3ANI

£¢ slqel



6. Wastewater Treatment

The City operates two wastewater treatment facilities - an industrial facility and a municipal facility.
Industrial wastes are collected in a separate collection system and are discharged to an independent
industrial treatment lagoon system and will not be discussed further in this study. Domestic
wastewater is collected and discharged to the City's municipal wastewater treatment facility located
immediately adjacent to the west side of Mid Valley Airport in north central Weslaco. This treatment
plant will be referred to as the “North” plant throughout the report. Figure 2.3 is an aerial
photograph of the City's North side wastewater treatment facilities.

The City's municipal wastewater treatment facility uses the combination of trickling filters and an
oxidation ditch to accomplish the required levels of treatment. The City's trickling filter system,
rated at 1.00 MGD, was constructed in 1953 for a cost of $165,458. In 1972, a new studge digester,
with associated sludge drying beds and sludge transfer pumps, was constructed at the municipal plant
for a cost of $192,342. The 2.00 MGD oxidation ditch facility was constructed in 1987 at a cost of
$2,077,967. The City's domestic facility is currently permitted for a 3.00 MGD 30-day average daily
discharge (TNRCC Permit No. 10619-102) under Effluent Set 3. Effluent Set 3 limits the BOD5
discharge to 20 mg/L and the discharge of total suspended solids (TSS) to 20 mg/L.. However,
starting July 1, 1998, the plant will be subjected to stricter effluent limits, 10/15/3 (BOD/TSS/N-
NH3). The City’s municipal wastewater treatment facility discharges to a 30-inch outfall with ultimate
discharge to the North Floodway (Stream Segment 2491 of the Nueces-Rio Grande Coastal River
Basin). A copy of the wastewater discharge permit is included in the Appendix.

In the treatment systems, the raw wastewater passes through an influent channel with a mechanical
bar screen and Parshall Flume. After passing through the bar screen it then flows to the aerated grit
chamber which removes gritty materials in the waste. After the grit chamber, one stream of the
wastewater flows to the trickling filter plant and another stream flows to the oxidation ditch plant.
Thus, the wastewater flow undergoes a pretreatment process including the mechanical bar screen and
the aerated grit chamber.

The wastewater then is aerated in the oxidation ditch for biological stabilization. The mixture of the
wastewater and sludge is agitated by the mechanical aerating rotors in the aeration basins. The
stabilized wastewater is then settle in the final clarifiers. A portion of the sludge from the final
clarifiers is wasted to the sludge drying beds and a portion of the sludge is returned to the aeration
basins to provide the necessary microorganisms in the aeration basins.

The clarified wastewater flows then to the chlorine contact chamber for disinfection and then is
discharged to the North floodway.

The digested sludge from the aerobic sludge digester is then dewatered in the sludge drying beds.

In general, the Weslaco Wastewater Treatment Plant consists of the following major processes.

C:PROIECTS WWSTUDY REPORTWCHAPTER?2 2-6 March 11, 1997



= i MILE 8 1/4 NORTH g

"“"“‘
>0 00 4

CITY OF WESLACO FIGURE 2.3

SIGLER, WINSTON
! REGIONAL WATER SUPPLY & | waslaco Wastewater Treatment Plant
GREENWOOD & ASSOC. INC. | 4 e Dy and Surrounding Atca




1. Pretreatment

* Mechanical Bar Screen - to remove stringy or sizable matters to prevent clogging or
abrasion of mechanical equipment.

* Parshall Flume - to measure the amount and rate of wastewater through this treatment
Plant.

* Aerated Grit Chamber - to remove gritty materials in the wastewater to enhance the
efficiency of biological stabilization.

2. Secondary Treatment
* Trickling Filters

* Aeration Tanks - the wastewater after pretreatment is biologically stabilized in the aeration
basins. The oxygen required for waste stabilization is provided by the aerating rotors.

From here the wastewater flows to the final clarifiers.
3. Clarifiers
* The final clarifiers provide a quiescent environment necessary for the separation of solids from the
wastewater. The solids settle to the bottom and part of them are either returned to aeration tanks for
stabilization or wasted to the sludge holding tanks then to the sludge drying beds.

4. Chlorination Facilities

* The chlorination facilities consists of chiorine contact tank, chlorine containers and three
gas chlorinators.

5. Sludge Handling Facilities

* Waste secondary sludge flows to the drying beds where it is dewatered. Dried sludge must be
removed from the beds and hauled away for disposal.

Figure 2.4 is a schematic of the City’s Wastewater Treatment Plant process.

As a condition of the City's current wastewater discharge permit, the City was required to meet Final
1I Effluent Limits by June 1995. In order to comply with these restrictions, especially the N-NH3
limits, the existing 1.0 MGD trickling filter system was removed from service leaving only 2.00 MGD
of usable capacity at the existing facility. As mentioned earlier, in order to comply with the Final II
Effluent Limits and provide the treatment capacity necessary to meet current and projected needs,

C2PROJECTS W & 5 iUDY REPORT'CHAPTLERZ 2-7 Mardy 11,1997



TIUIANVT

..Qm

sSa3s
ONIAEd

§*¢ 34N0I4 > :

SVX3L ‘0OVIS3IM 40 ALID
LYVYHOMOT4 SS300dd
INVId INFWLIVIEL 43LVMILSYM |

39an1s

5438
INIAYd
304Ms

$Q38
ONIAYG
354nas

1Iv4LlN0

43153910
ERIARK

LOVINQD
INIHOTHD

SVM

d318VI0
TYNIL

Y31418VY10

‘ TVYNIS

Svyd

43131810
TVNIA

d43141¥v12
TYNLL

43153910

HOLIQ NOILYQAIXO wll

Xo8
d3LLnds

e

NOILVLS
4N

IYAOM3Y Li¥9
® N3I3YIS yvd

3oanis




the City is proposing to divert approximately 1.60 MGD of full build-cut capacity from the existing
facility to a new facility located on the Southwest side of town. The proposed "South side” facility
will be sized to provide capacity to serve most of the City south of US Highway 83, in addition to
the areas to the southwest and southeast of town The existing 2.00 MGD extended aeration facility
will then have capacity available to serve the immediate future growth north of US Highway 83 in
addition to providing potential capacity for the areas located to the west, northwest, and north parts
of town. In order to provide additional capacity to the areas north of US Highway 83, the City could
potentially utilize the trickling filters as primary treatment units for a future aeration system. This
process modification is further discussed in the later sections of this chapter.

7. Odor Problems:

The City of Weslaco’s Wastewater Treatment Plant and areas surrounding some of the lift stations
are experiencing odor problems. There are many odorous compounds found in sewage such as
hydrogen sulfide, ammonia, and mercaptans. Weslaco’s main problem is that of hydrogen suifide.

Hydrogen sulfide gas forms in wastewater collection and treatment systems under anaerobic
conditions (no dissolved oxygen or nitrate present). Sulfate normally present in wastewater is
biologically converted to sulfide (S,), hydro sulfide (HS), or hydrogen sulfide (H,S) in the anaerobic
zone within the bacterial slime layer on collection system walls, with increased hydrogen sulfide
production occurring at decreasing pH or increasing temperatures.

Hydrogen sulfide constitutes a serious occupational hazard to treatment plant and collection system
workers. The gas is potentially explosive in high concentrations, and is highly toxic, with eye and
respiratory injury occurring at levels above 50 ppmv (parts per million by volume in air), and life-
threatening pulmonary edema resulting from exposure to levels over 300 ppmv.

Hydrogen sulfide is also highly corrosive. Hydrogen sulfide-laden condensate in sewer structures is
converted to sulfurous acid and sulfuric acid by bacterial activity. This acid attacks ferrous and
concrete structure, resulting in excessively rapid deterioration of concrete pipes and manholes, iron
and steel castings, and other metallic appurtenances. Hydrogen sulfide is also the primary source of
odor complaints in wastewater facilities, having a strong “rotten-egg” odor detectible at very low
concentrations. Figure 2.5 presents the Hydrogen Sulfide Toxicity Spectrum.

Normal air exchange within a partially full gravity sewer generally provides adequate oxygenation to
control formation of hydrogen sulfide. The presence of surcharged gravity sewers, inverted siphons,
wet wells, or force mains creates a situation in which air exchange is limited, resulting in a reducing
chemical environment in which available sulfates are rapidly converted to sulfides. As a result of the
numerous wet wells and force mains within the City of Weslaco’s collection system, as well as likely
surcharging of gravity sewers under diurnal peak flows, the City’s collection system is inherently
susceptible to formation of hydrogen sulfide gas.

Hydrogen sulfide has been detected in the atmosphere of the existing headworks at the North Plant

CAPROJECTS WWSTUDY REPORT\CHAPTER2 2-8 March 11. 1997




Threshold Of

Tifensive Cdor

Headache, Nausea
Throat and Eye Irritation

Sericus ELye
Uy

Eve Injury

toss Of

Sense Of Smell

imminent
Life Threat

Immediate

Collopse With

Respiratory
Pcralysis

Hydrogen Sulfide

Cmrce:

Sonitgry Seweroge 3,s5terms Ang Treaiment Plants

FERA/RIE . 1 _PE 018}

- Conjunctvitis
Respiratory Tract irrmiction
Olfactory Paralysis

Puirnonary Edemgc

Strong Nervous Svstem
Stimulation, Apnes

Death

FIGURE 2.5

— 300

— 500

— 1000

— 2000

Toxicity Spectrum

Sigler,

Winsian.
Greenwood,

& Associates JInc.

CONSURTING EXCINTERS
WESTACU—MCcALLEN

SINCE 1845




and also in some of the existing lift stations Field tests were conducted to determine the hydrogen
sulfide concentrations. Table 2.4 shows the H,S concentration in wastewater and ambient air at some
of the lift stations and at the plant headworks. The readings were taken on the dates shown in the
table. As it can be seen from the table, the H,S concentration at Lift Station # 10 is very high and
exceeds the toxicity threshold limits (see the toxicity spectrum). Lift station # 5 also experiences high
concentrations of hydrogen sulfide. It is highly probable that the corrosion due to release of hydrogen
sulfide is playing a major role in accelerating deterioration of some of the units at these lift stations
as well as the plant head works. Suggestions for odor control are given in the later sections.

8. Proposed Improvements
a) Collection System:

Based on the land use projections for the year 2010, the City’s collection system is extended to serve
the potential growth areas. Also, the collection system is proposed to serve the existing subdivisions